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Name of Sample: Rechargeable Lithium Ion Battery RB-FXP80 54V 8. 0Ah
432Wh
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Consignor: Nanjing ENZO INDUSTRY CO., LTD.
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L5 d nfA P ihAL RB-FXP8O 54V 8.0Ah 432Wh
oL AR Chinese
Name of Sample [ 4 5 Rechargeable Lithium Ton Battery RB-FXP80 54V 8. 0Ah 432¥h
English
b5 1121070442
Sample No.
Az At Ak PR Sk TR 20 7]
Consignor Nanjing ENZO INDUSTRY CO.,LTD.
g R4 B 5EA S LIl A B 23]
Manufacturer Nanjing ENZO INDUSTRY CO.,LTD.
A 5 _ R CitgS kT D) o
A7 ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Test method Section 38.3
FIE AR B Cutss Abnut )
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
£ ohShR &
A#"" e T WSS
ppealancs Black Plastics cement shell
Mgt ah 9021-07-19 BRI B A 2021-07-21 ~ 2021-09-10
Accepted Date Test Date
75 TS BT S B PR B phil SRR R T L s Ol
A A Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
R, ERERTTEIRET GRIGAERHET Y ST/SGAAC. 10/11/Rev. 7 38. bk 2K,
The sample has passed the test items of UN Manual of Tests and Criteria
¥ReE# |ST/SG/AC. 10/11/Rev. 7 Section 38.3
."\\ _:k
Conclusion S LR 36%
x e £
LAY Date): [ 2Q3-09010, =z,
£z Al 4 B s 4| Rechargeable Lithium Battery./ E::E:? 2,
/- = %—‘s
Comment ;3“?]\ /S\
L
=
E 3R SRR / R 4 D
Consignor 211100
Address Post Code
wh T TE gy A B
Approver: "& == Checker: Compiler:
B

Title:

FI 1R (Vice chief engineer)
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Ae AR A B L AR AARERIATRERT pasg | Afae | &1
Name of Test Standard requirement or The R | C usi R i
No. — Clause Number of Standard Test Result onclusion emar
UK GRS bl T
EY ST/SGZAC, L0/ /Rev, 7 38,3 LUSRTI WE 1
1 Eﬁﬁm LN Manual of Tests and Criteria See Appendix 1 {‘;"} 1
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38,3 Test T1 Passed
simulation -
BTN COlS gt T
WEY ST/SGAAC, 1011 /Rev. 7 384 462 W4 2 )
2 AT UN Manual of Tests and Criveria See Appendix 2 Ths /
Thermal test  |st/se/AC. 10/11/Rev. T Seetion 38,3 Test T2 Passed
XA GRS fkyifl T
= WEY ST/SGAAC 10711/ Rew. T 38,3 LR43T) el 3
3 . ﬁlﬂ. LN Manual of Tests and Criteria Seel Appendix 3 Fa 3 Vi
Vibration ST/SGAAC. 10711 /Rev. T Section 28,3 Test T3 Passed
WS Ol Bk T . y
Y ST/SG/AC 10711 /Rev. T 3R 3 iR36TH W & 1
4 H"Ei‘ U\ Manual of Tests and Criteria See Appendix 4 ﬁ'ftﬁ-
Shock ST/SUAAC, 10711/Rev. T Section 38,3 Test TA pacvad
KA G HbRAE T )
WY ST/SG/AC. 10/11/Rev. T 38,3 WLHATS WEF 5
5 iRk L\ Manual of Tests and Criteria See. Appendix 5 e 3 /
External short lsr/sc/ac. 10/11/Rev. 7 Section 28.3 Test Passed
circuit T.5
OO ks Mbsak T - -
)} ST/SG/AC. 10/11/Kev. 7 38,3 iXE&TH W& 6 )
6 iy UN Manual of Tests and Criteria See Appendix 6 &6
Impact ST/SGAAC. 10/11/Rev. 7 Section 38,3 Test P
T.6
WEOr I Cled sl T . -
A1 ST/SGZAC, 10711/Rev. T 38,3 {8317 WEK 7
7 VLt LN Manual of Tests and Criteria Seel Appendix 7 & /
Overcharge ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed
.7
WA G R T - —
WY ST/SG/AC. 10/11/Rev. 7 38,3 RKGTS WEt# 8
8 aﬁfﬁlﬂ'ﬁ UN Manual of Tests and Criteria See Appendix 8 o s
Forced discharge |s1/sa/ac. 10/11/Rev. 7 Section 383 Test Passed
T.8
&1t TREERAE :21°C-24°C AR S 1 /%
I
Ttilﬂéﬁi%nn:lem Ambient temperature:21°C-24°C;Ambient humidity:/%
Condition
L ;
Test ltem
A aREH = o B y Y
Subcontracted Test SOERE IR /
Conditicn Subcontracted | Name ost Code
Laboratory it / 9,35 /
Address Tel
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A5 1 AR B L A fely HE B4
No. Name of Test Items | Aj(jtude simulation
b - A_!L L3 L) &
; J2AT Befor 125 Aft
*;un *‘f‘&’&?& ﬁhL | etore 1&.‘11 = After ﬁiiﬁi %‘J%@o&- _ﬂ_{&
%5 Sample Status RE iR S RE Fr34d /E | Mass Loss | Residual | L%
Sample Mass ocv Mass ocv OCV |Other
No. g v /g vV % 1% Event
001 | et Rl | 32360 | 6226 | 32360 | 62.19 0. 00 99.89 | ©
002 | oyl | sesio | 6245 | 32310 | 62032 0. 00 99.79 | o
003 | e | s235.0 | 6249 | 3235.0 | 62.38 0. 00 99.82 | o
004 | eremdie | 32405 | 62.3¢ | 32405 | 62.25 0.00 | 99.8 | o
005 | spiox®ht | sear0 | 6233 | 32410 | 6224 0. 00 99.86 | ©
006 | eERe o | 32385 | 62470 | 32385 | 62.38 0. 00 99.86 | ©
007 | pqordrt | 2250 | 6234 | 32250 | 6223 0.00 | 99.82 | o
008 R 3228.5 | 6232 | 32285 | 62.23 0. 00 99.86 | ©

25CYC Fully charged

¢ e efThis space intentionally
J‘—Fj:r left hlank

Hix: L-R V-RA D-ABAR R-3RE F-R XK 0-RMA. RRA. AR, L. LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 9 AR B L AR A
No. Name of Test Items Thermal test
“ s ‘.'\ : . ‘,é\ "
*‘f‘uﬂ *“f’gﬂ-{k& '15\.5-1-?\1‘]- Before b‘\.g.l-g After ﬁﬁ#ﬂli 5?']%!{2,& _}t'f&,
R Sample Status RE |FRLE BRE | F3#E/E| Mass Loss| Residual | &
Samp]e Mass oCcv Mass ocVv ocv Other
No. g N /g Y 1% 1% Event
001 | eren®®t | 32360 | 6219 | 3236.0 | 61.66 0.00 | 99.15 | o
002 | eremERL 1 asno | o232 | 3230 | 6166 0. 00 98.91 | o
003 | e nERL ] 32350 | 6238 | 3235.0 | 6163 0. 00 98.80 | o
004 | e EERL | 32405 | 6225 | 32405 | 6159 0. 00 98.94 | o
005 | e imEEL | 32410 | 6224 | 32410 | 6132 0.00 | 98.52 | o
006 | oo o | 32385 | 6238 | 32385 | 61.69 | 0.00 | 98.8 | o
007 | L 2qCeRRL | 3250 | 6223 | 32250 | 6156 0.00 | 9892 | o
- 25CYCRER TR . :
008 | ppberemtl | 32385 || 62.23 | 3228.5 | 6111 0. 00 98.20 | o
v e 2efThis space intentionally
- J\Tﬁir o l|(L'tI'LIlv,hlt-unnl'(l —
&ik: LR V-RA DRk R-4AL P2 K O-RR. RBRA. AR, RAE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,

SRS N E SR C EE

S
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A5 3 BRRA L4 | g
No. Name of Test Items | yipration
“X I SN
_ IS RT Bef L5 2 4z
*‘?‘u‘?u *{‘-J’piyg,’!é 'li}\.E.LAT efore XIS After E‘:Iéﬁli *‘]%@,E& 48
x 7
Ry Sample Status BE FREE| HE | FAREE [MassLoss| Residual | RE
Sample Mass ocv Mass ocv OoCvV Other
No. /g v /g Y /% % Event
001 ICYCZE R T 3236.0 | 61.66 | 32355 5. 2 5
RN Y : : 3235.5 | 61.63 0.02 | 99.95 0
002 | oEEEL ol 32310 | elee | 3230.5 | 61.63 0.02 | 99.95 | o
003 | ereredme | 3250 6163 | 32345 [ 6160 0.02 | 99.95 0
004 | eqemese | s2405 | 659 | 32400 | 6Ls6 | 002 | 9995 | o
005 | ,eqoEERl | s24n0 | 6132 | 32405 | 61.30 0.02 | 99.97 0
006 | ,oqewdEb | 32385 | 61.69 | 3238.0 [ 61.65 0.02 | 99.94 0
007 | gaovoEERb | s225.0 | 61.56 | 32245 | 61.53 0.02 | 99.95 0
008 | saqomdRl | 32285 [ 6111 | 32280 [ 6110 0.02 | 99.98 | o
j\—F,,__ErLI'hiS space intentionally

ii: L-R V-RA D-EAR R-KE F-RLK 0-RiR. LRR. LMK, RAE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 g BRA A & AR ity
No. Name of Test Items Shock
XI5 3] Before KIS After i
Ha LKA - REBRK | FELE | Lo
B Ssrnple Statis g | FRLE| RAE F3&5 4, E | Mass Loss [ Residual | L&
Sample Mass ocv Mass ocv ocv Other
No. /g Y lg A% /% /% Event
001 | oytorre o | 32355 | 6163 | 32355 | 663 0. 00 100.00 | o
002 | jerererme | s2s0.5 | 663 | 32205 | 6132 0.03 99.50 | o
1CVCE 2 Tl
003 | ot ®t | szsas | eleo | 32300 | 6139 0. 02 9.98 | o
1CYCSE & 7o s 5
004 | qerrzed | 3200 | 61.56 | 3239.0 | 61.53 0.03 9.9 | o
- 23CYCE G - - =
005 | pporererrw | 32405 | e1.30 | 32300 | 6127 0.05 9.95 | o
006 | sserurart o | 32380 el65 | 3237.5 | 6165 0. 02 100.00 | ©
o e S I TR B R 3223.5 | 61.51 0. 03 99. 97 0
008 | somrail ool 32280 |2iBl. 1055|9220 | i6l 10 0.03 100.00 | o
S o 4This space intentionally
J—F:ﬁr lelt hlank '

Fik: L-MR V-RA D-ARK B3R F-RK 0-RRHK. RRA. AMHK, RAEE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 AR R B LA YT RR )
No. Name of Test [tems External short circuit
¥ o = g
HaBE Mok A B b AL
Sample No. Sample Status ke cmfat SHIpSIENE Other Event
1ICYCRE Al =
001 1CYC Fully charged 55.3 0
. 1CYCHE 4 fells Eq
002 1CYC Fully charged 5.7 0
10YCHE 4 Aol BB
003 1CYC Fully charged 1.6 o
10YCLEA A _
004 1CYC Fully charged 51.9 0
. 25CYCHEA e e
005 25CYC Fully charged 2. 0 a
25CYCHEA futly £
006 25CYC Fully charged 5.1 0
25CYCsEe ey £
007 250YC Fully charged 5.2 g
25CYCHEA At .
008 25CYC Fully charged 54.1 9
El1:5fr7 This space intentionally left

blank

Fii: DRtk R-BEL FACK O-AMRIR. RALK. RAE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

A ———

L
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A5 6 #ARR B 4 AR fifi it
No. Name of Test Items Impact
**gp%_g‘ *%r.rurﬁlk.{% *‘f’ﬂuﬂi@%r—%;ﬂ& -ﬁ:—’f‘&ﬂ}l%
Sample No. Sample Status Max. Exlern/aulcTemperature Other Event
017 1C‘f]cﬁ;5r0°;5 nfqgfalrl}l:i ty 23.2 o
0
019 1CIC 508 Comeity 23.3 0
00 1(‘\?@03 n(ﬂ:l’:-dt‘l ty 23.4 -
el 1C&gg%;%iiiiily 23.1 0
Iy =1
022 25(%25\5%“65?15;1‘:&1 y 23.5 0
023 255&?2;5?§§£11y 23.5 -
(e 25Ci?CC\§)°65 Oc‘;?ai ty A 9
I ot L
025 2502\'59;0%5 %afafi ty 23.2 0
e
028 25éﬁfg;$2g3;;ty 23.2 0
w\—F'ﬁiﬁ This space intentionally left

blank

#ix: D-fFRAK F-AK O0-AffIk. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 BRAA LA |
No. Name of Test Items | gyorcharge
Hobm5 HouR A FeRf
Sample No. Sample Status Other Event
1CYCHE A ity 0
009 ICYC Fully charged
1ICYCE ATl 0]
010 1CYC Fully charged
011 ICYC A%l 0
1CYC Fully charged
012 1CYC A Al 0
1CYC Fully charged
013 250YCoE L o
25CYC Fully charged
014 25CYCHE A At 0
25CYC Fully charged
015 25CYCHEA feHL (0]
25CYC Fully charged
016 25CYCHEA AL 0
25CYC Fully charged
U.T‘fcl"l This space intentionally left blank

#iz: D-MRAK F-AZK O-RARK. RAK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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=4 T REY
5 8 AR A B & AR oot il g T
No. Name of Test Items Forced discharge
Sample No. Sample Status \
Other Event
1ICYCEAhOL
027 1CYC Fully discharged 0
1CYCoE B0l
028 1CYC Fully discharged 0
1CYCSE Ao
029 1CYC Fully discharged Y
1CYCHEA A
030 1CYC Fully discharged o
1CYCIT AT
031 1CYC Fully discharged 0
1CYCHs A Al
032 16%E Fully discliaiesd o
1CYCSE AL
033 1CYC Fully discharged 0
1CYCHT A=k
034 1CYC Fully discharged 0
- 1CYCYE AT
035 1CYC Fully discharged 0
1CYC5E AT
036 1CYC Fully discharged 0
25CYCHEA I
037 95CYC Fully discharged 0
25CYCHE A0
038 25CYC Fully discharged 0
25CYCE AL
039 25CYC Fully discharged o
25CYCHEA I
040 25CYC Fully discharged 0
041 25CYCIEAS
: 25CYC Fully discharged o
25CYCHE ALl
042 25CYC Fully discharged 0
25CYCIE AL
043 25CYC Fully discharged 0
25CYCIE 4 TR
044 25CYC Fully discharged 0
045 25CYCTEAIL
25CYC Fully discharged 0
25CYCTE 4B 1L
046 25CYC Fully discharged 0

#ii: DRk F-ALK O-Afpik, RAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

DR

AT

————
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Ridge Tool Company
¥ Hyria, Ohio USA

R RICGID.com

Moaal / 22 €% -t : RB-FXP80

Rechargeadble Lison Battery Pack 15INR22/71-2

ERE RS F e
wHEBRYFT LTI TFI—Iw Y

Voltage /1 /38 [£ 54V==8.0Ah Lilon 432Wh

P - (i e

ot £ 4 Horok



